


GROUND WATER MANAGEMENT

PROCEEDINGS OF THE
32ND ANNUAL NEW MEXICO WATER CONFERENCE

HOLIDAY INN PYRAMID
ALBUQUERQUE, NEW MEXICO
NOVEMBER 5-6, 1987

New Mexico Water Resources Research Institute
New Mexico State University
Las Cruces, New Mezxico



Bobby J Creel
Acting Director

Linda G. Harris
Information Coordinator

Darlene A. Reeves
Project Coordinator

Catherine T. Ortega Klett
Reports Coordinator
Proceedings Editor

Samuel L. Ojinaga
Library Assistant

Ellie M. Maese
Administrative Secretary

Janice M. Apodaca
Reports Layout Typist

Toni Martinez
Accounting Clerk

Lucy C. Gaines
Student Aide

WRRI STAFF PARTICIPANTS



PREFACE

To .complement last year’s conference which focused on managing the surface water
[...]
-Responsiveness to the intent of the act to recharge aquifers. Even though all

proposals passed the screening criteria requiring the existence of a declining water
table, Some proposals were in areas where the declining water table was very
localized, or even seasonal. These proposals dealt with conjunctive use where water
was being used more efficiently, allowing for seasonal storage. These proposals,
while very meritorious from the standpoint of conserving and managing water more
efficiently, are not located in long-term regional declining water table situations,

-Balance in types or recharge projects. Another technical consideration was the

goal of promoting the opportunity to develop unique recharge situations and

obtaining a balance in the types of recharge technology being tested. Examples of
rechargefechnologies included in the proposals were deep-well injection, in-channel
methods, spreading basins and land treatment.

-Uniqueness.  Testing diverse and varied recharge technologies was a purpose

specified in the act. In making the final selections, a judgment was made on

whether to place certain proposals in the recommended plan to achieve a balance in
technologies in the program that could not be measured by simply taking the
highest score.

Environmental Clearance Requirements. Only proposals for which all environmental
compliance requirements are or can reasonably be expected to be achieved are included in
the recommended plan. This includes completing requirements of appropriate compliance
under the National Environmental Policy Act (NEPA), Fish and Wildlife Coordination Act,
Endangered Species Act, Clean Water Act, Safe Drinking Water Act, and National Historic
Preservation Act.

Requirements of the Act (Public Law 98-434). The act requires a minimum of twelve

projects to be selected in the eight High Plains states and a minimum of nine in the
remaining Reclamation Act states. Although not specifically stated, the inference is that
the recharge demonstration projects are to be apportioned in a geographically diverse
manner among the states.

The act also requires Reclamation to contract with the states to conduct a study to
identify and evaluate alternative means by which the costs of ground water recharge
projects could be allocated among the beneficiaries of the projects within the respective
states and identify and evaluate the economic feasibility of and the legal authority for
utilizing ground water recharge in water resources development projects. This program

will be carried out in Phase II.

Bruce P. Glenn Page 83



Cost_Ceiling Constraints. The act authorizes $20,000,000 at October 1983 prices for
Phase II demonstration projects. Adjusted for inflation, this would permit expenditures of
$21,125,000 at September 1986 price levels, the date when the proposals were submitted.

In formulating the recommended plan, the authorization ceiling of $21,125,000
(September 1986 prices) was considered a constraint. However, this authorized cost
ceiling was not considered a target. Rather, the overriding objective was to meet the
goal of selecting a minimum of 21 demonstration projects which were the most technically
sound, environmentally safe, and which would contribute the most to new and innovative
ground water recharge technology.

The range in costs for the 41 proposals received varied from $80,000 to $3,263,000
(federal project costs). Thus, even though some proposals were very highly rated, the
cost of their inclusion could preclude a number of other desirable projects. It was not
feasible to quantitatively trade off the specific technical merits of one large proposal
versus a number of smaller proposals. Therefore, judgment was used in making the
selections by considering the objectives of attaining a balance between recharge tech-
niques, and institutional, geographic, hydrogeologic, and climatic settings.

In the final selection process, only those projects that could be fully certified as
environmentally sound at the time of the final Phase I report were selected. This meant
that some projects that might significantly contribute to ground water recharge informa-
tion had to be dropped from consideration. In some cases, those projects have a high
probability of eventually meeting environmental compliance requirements. However, due to
the complexity of the environmental issues and the time required for environmental
compliance, they are precluded from consideration for selection. If recommended projects
drop out due to lack of sponsor support or for unforeseen technical or institutional
problems, sponsors of the other proposed projects will be contacted about their interest in
being reconsidered.

The recommended plan, displayed in Table 1, includes 21 projects in 15 states: 12
projects in the High Plains states and nine projects in the other western states. The
location of the recommended projects are shown in Figure 2. Federal costs would be
$18,520,400 including costs for the economic study and program coordination. This is
below the authorized program cost ceiling (indexed) of $21,125,000. The difference
between proposed program costs and authorized ceiling provides for contingencies to allow
for future cost escalation or other changes in program costs.

Two states do not have projects in the recommended plan. North Dakota did not
submit any proposals. Wyoming, a High Plains state, submitted one proposal; however,
the proposal was rated technically deficient on environmental, hydrological, legal, and

institutional factors.
Bruce P. Glenn
Page 84 .



Proposal -

High Plaing States

Colorado
Plains-Arikaree
Frenchman

Denver Basin Aquifer

Kansas
Smoky Hill
Equus Beds
Big Bend

Nebraska
York
Adams County

New Mexico
Alamogordo

Oklahoma
Blaine Gypsum

South Dakota
Huron

Texas
Hueco Bolson

Other Western States

Arizona
Rillito Creek
California
Arcade
Stockton

Idaho

Southwest Irrig. Dist.

Montana
Turner-Hogeland

Nevada
Washoe County

Oregon
Hermiston

Utah

SE Salt Lake County

Washington
Highline Well Field

Bruce P. Glenn

Table 1

Recommended Plan

Priority
State Regional

st B DN e

DN s

(==

3of 11
7 of 11
2of 11

1of 11
3of 7
20of 7

4 0f 11
6 of 11

4 of 7

6 of 7

9 of 11

1 of 7

20f 6

2of 7
Sof 7

6 of 7

Sof 11

l1of 6

3of 7

1of3

1of 7

Environ.
Category

W N

wW N

w L

USGS
Rating

ot ot
SOO

1.0

2

% Cost
Share

20.0
57.0
53.1

20.0
33.0
20.0

20.0
20.0

20.0

20.0

20.0

30.4

46.4

20.0
20.0

20.0

20.0

20.0

20.0

56.3

20.0

Total
Project
Cost
$1000

196
186
2283

890
3583
133

1169
645

582
896
1132

412

2726

399
1055

3028
795
945
952

3336

812

Page 85



& wueco BoLson

Figure 2. High Plains States Groundwater Demonstration Program
Location of Recommended Phase Il Recharge Demonstration Sites

Page 86 Bruce P. Glenn



éITY OF EL PASO GROUND WATER
RECHARGE PROJECT

Daniel B. Knorr, P.E.
Vice President, Project Manager
Parkhill, Smith & Cooper, Inc.
El Paso, Texas

INTRODUCTION

In 1986, an average of 4.4 million gallons per day (MGD) of the city of EIl Paso’s
wastewater was converted to a potable water resource. This has been made possible by
the successful implementation of El Paso’s Hueco Bolson Recharge Project, now into its
third year of operation. City officials hope to learn more about the benefits of recycling
in the coming months and to share this information with others interested in implementing
water recharge projects.

The Hueco Bolson Recharge Project began operation in El Paso in May 1985. This
project uses the Fred Hervey Water Reclamation Plant to treat wastewater effluent for
recharge into the Hueco Bolson aquifer. Experience to date shows that the treatment
process used is reliable and can indeed produce a high quality of "product water."

The Hueco Bolson aquifer currently supplies about 65% of El Paso’s total water
demand of about 100 MGD. Approximately 10% of the city’s water supply comes from the
Rio Grande and the remaining 25% from ground water sources northwest of El Paso.

Water from the Hueco Bolson is being consumed 20 times faster than its natural
rate of recharge. These consumption rates are causing a drop in the water table of
between two and six feet per year, depending upon the location in the aquifer.

The Hueco Bolson Recharge Project is viewed as a significant step by the city of El
Paso and the city’s Public Service Board to use water recycling as a means to guarantee
city residents an adequate supply of water for future use. When ultimate design flows are
achieved, the project will provide a perpetual water supply for over 50,000 people.

At the time the idea for the Hueco Bolson project was first being evaluated, recycled
wastewater was viewed as the least costly large volume supply available to El Paso over
the long-term. For this reason, the decision was made to build the Fred Hervey Plant

and to use its treated effluent to recharge the dwindling resources of the Hueco Bolson.

Daniel B. Knorr ' Page 87



PROJECT DESCRIPTION

The project consists of a ten MGD advanced wastewater treatment plant, a pipeline
system tﬁ'fouéh the Hueco Bolson and ten injection wells. Wastewater collected in the
northeast area of the city is pumped to the treatment plant and subsequently to the
injection system. The system layout is shown in Figure 1. The water is injected directly
into the fresh water of the Hueco Bolson between existing production wells. A west to
east cross section of the bolson is shown in Figure 2.

No special treatment of water produced from the bolson after recharge is planned.
As with other water produced from wells, chlorination will be provided prior to the water
being released into the city’s distribution system.

The Fred Hervey Plant uses technology originally developed to treat industrial
wastewater to produce a water meeting drinking water standards. The discharge permit
from the Texas Water Commission requires the monitoring of twenty-three parameters,
with 30-day average values used on most of these parameters.

Two parallel 5 MGD treatment trains with a 20-step treatment process are used to
achieve the required treatment level. Main process units include screening, degritting,
primary clarification, flow equalization, two-stage PACTTM treatment, lime treatment,
two-stage recarbonation, sand filtration, ozonation, granular activated carbon (GACQC)

filtration, chlorination and storage as shown in Figure 3.
PROJECT PERFORMANCE

The raw wastewater is processed through convention grit and primary solids removal
systems. The primary effluent flow, about 6.6. MGD, is more than can be processed
through the aeration system at the present time. Because of this limitation, the PACT
system is fed a constant 4.3 MGD. The balance is collected in oxidation ponds and will
be held until process modifications are made to the aeration system enabling the plant to
process 10 MGD.

The overall performance of the treatment plant is summarized on Table 1. The
performance of the process unit is discussed in following paragraphs.

1. Secondary System - PACT

Organic removal across the PACT system is monitored by analyzing for

biological oxygen demand (BOD), total organic carbon (TOC), and chemical oxygen
demand (COD). Primary effluent, first and second stage PACT effluent BODS

Page 88 Daniel B. Knorr



° N~ ~%s80. LWATER RIGHTS

~“feower POy liatem NOWNED BY

PLANT @ SS_RIGHTS{OTHERS
~_ & Lk

AN
\ -
538407
i

©-PRODUCTION WELL
O-INJECTION WELL

©-0OBSERVATION WELL

——---3700 RESERVOIR WATER
ELEVATION

PSB-PUBLIC SERVICE BOARD

Figure 1. System Layout

Daniel B. Knorr Page 89



ELEVATION IN FEET

4000

2000

2000

4000

0 2 4 6 8 10 12 14 16 18
8 i 9 j i i ] i ] 3
A &E
GROUND SURFACE
™~ .
/

Page 90

SAND WITH CLAY LENSES
FRESH WATER AQUIFER
300 PPM TO 1,000 PPM
TOS HIGH PERMEABILITY

LOW PERMEABILITY
HIGH SALINE WATER 7

See Figure 1 For Section Location

Figure 2. Ground Water Occurrence, Mesa Area of Hueco Bolson

Daniel B. Knorr




Wﬂ?lﬂ NANDL I 00

pacT®

80LIDE O BLUBCE HANMBLING

=0 . PRIMAAY . . LIt FILTRATION DISINPECY, nc $TORAGE e,

T30 220 @ o 38 ) [ S

(3] &30 2 & Be ea 50 ,° 0

188 220 € 4 o 7 t 1 i

\LT 2 3 1© e k] s 4

23 23 ] ta 1a 3 3 5

H 12 0 83 8 K a i 3

1A ] ] + [ 1
vinsn Pac B perumol uoun Muwe [ co, coasuLANY viRGHs eas crLoREE

LONG TERHM STO,
[OSSERPRI
i R U
— P —
SCREED { e'sTage conmdc g2 sTaGe ; .
enmanmy I gn‘noﬂ - DENITRIFICATER| 200 STAGE LE ierean s
S goussur. | & CLARIFER s CLaRiFiEn| | | Coaguarion | mecans.||| EnTBaTioN DISIPECT. m:rzn :Toaaa 1O B WELLE
‘I _L I - ARD YO ROUSY,
e Py REACTOR CLAR.
BLUDAE PURIPS
Ta3 Punps
o
kg ] :
s o T
, SR .
=] | e} smmmne | e o= ::Dl:::’z:ﬁ.—a( - 3C C
o .t
CARGON | THICKENZR
sLUBeE PuErS
N
WEY AR
REGEN.
pLupez Puues rosaLts LINE | THICKENING
/— BLUDSZ PuPS
BRYING BEDS CowposT ‘@—'@l TO Lanoriey
LIME SLUDGE
oIGESTION GE WATERING
LAGOONS

Daniel B. Knorr

% TO LARDPIL

Figure 3. Process Design

%= soLuale vaLues

Page 91



Constituent

BOD mg/l
NHg-N mg/l
NO3z-N mg/1
COD mg/1
TOC mg/l
TSS mg/l
TDS mg/l
Turbidity NTU
PO,-P mg/!
Chloride
Sulfate

Table 1

1986
AVERAGE OPERATING VALUES

Influent
Concentration

165
254

27.0¥
127.83

Total Coliform colonies/100ml

*settled value

Table 2

Product Water
Concentration

0.18

1.59
24.4

0.80

611.83
21
0.6
200.67
88.67
0

1986 EL PASO TOTAL NITROGEN DATA

Jan.

Febr.

Mar.
April
May
June

July
Aug.

Sept.

Oct.
Nov.

Page 92

(TKN + NOg)

Primary First Stage Second Stage
Effluent Effluent Effluent
mg/i mg/l mg/l
296 . 19.7 3.5
30.3 22.7 3.6
31.7 16.5 1.2
27.8 8.8 1.0
27.3 5.6 0.6
252 6.3 1.0
22.3 7.0 1.3
17.7 14.7 2.6
19.4 16.2 4.3
20.8 156.7 1.7
24.7 11.3 3.8
25.2 13.1 22

Overall

% Removal
et ettty

88.2
88.1
96.2

96.4
97.8
96.0

94.2
85.3
77.8
91.8
84.6
90.5

Dan Knorr



averaged 85 mg/l, 3 mg/l and 1 mg/! for 1986, respectively. Overall removal of BOD
is greater than 98%. BOD removal was stable throughout the year, without excep-
tion.

Average TOC concentrations through the PACT system as above were 29 mg/l,
29 mg/l, and 2.4 mg/l, respectively. Overall removal was greater than 90%.
Soluble COD is also monitored. Yearly average values were 155 mg/l, 36 mg/l, and
31 mg/l for the sample points mentioned above.

Nitrogen removal across the PACT system was very stable throughout the year.
Total Kjeldahl Nitrogen (TKN) removal in the first stage ran 96%. The primary,
first, and second stages averaged 25.4 mg/l, 1.0 mg/I and 0.6 mg/l, respectively.

Ammonia nitrogen removals mirrored this performance with primary, first and
second stage concentrations of 20.4 mg\l, 0.4 mg/l, and 0.2 mg/l, respectively, for a
99% overall removal.

Nitrate removal overall was relatively stable across the process as a whole.
The first stage nitrate concentration ranged from 22 mg/l to 5 mg/l. The yearly
average was 11.6 mg/l. The second stage nitrate averaged 1.6 mg/l. Table 2 shows
the total nitrogen removal across the PACT system.

Methanol is added to the denitrification (second) stage as a carbon source.
Because of sensing control problems in the NOg-MeOH loop, methanol is fed
manually. As a result, methanol is generally overfed. Even though this occurs,
based on total nitrogen removed across the PACT system, methanol consumption is
2.1 1b per pound of nitrogen removed.

The plant staff is satisfied with the performance of nitrification-denitrification
aspects of the PACT system citing much greater stability than has been their
experience with other nitrification processes.

2.  Secondary Solids Processing - Wet Air Regeneration

Solids wasted from the PACT system to control solids residence time are
processed through a wet air regeneration unit as shown in Figure 4. The unit
regenerates the spent powdered carbon for reuse in the PACT process. In addition
to carbon regeneration, the process destroys the spent sludges’ biomass and oxidizes
about 85% of all organics submitted to it. Because of conditions maintained therein,
the balance of the organics exit the process in the form of low molecular weight
oxygenated organics, mainly acetic acid.